CP6031 UPG95
Air Impact Wrench Model “A” Parts Manual
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CP6031 UP695
Air Impact Wrench Model “A” Parts Manual
Index CP No.| Index CP No.
No. Part No. Description Req'd. | No. Part No. Description Req'd.
1 C128051 Bushing-Air Inlet 1| %4 C010038 Ball Steel (3/16"Dia.) 1
3 C091082 Spring-Throttle Valve 1] 9% CA127024 Coupling (Motor to Dog) 1
5 S043317 Valve-Throttle 11 97 CA127022 Spring-Timing Shaft 1
7 C100129 “O” Ring (-009) 11 98 CA127025 Dog-Cluch 1
14 C091417 Lever-Throttle 1] 102 CA055282 Spring-Valve 1

15 C002449 Pin (1/8" Dia. x 9/16") 2| 105 C127154 Anvil (3/8" Sq.Dr.)
17 C091418 Trigger-Trottle 1 (Incl: Index No’s. 106 & 107) 1
24 C069083 “O”Ring (-010) 2 | 106A  C127145 Anvil (1/2" Sq.Dr.)
25 C128052 Valve-Reverse 1 (Incl:index No’s. 106A & 107A) 1
26 C128050 Bushing-Reverse Valve 105B  C134597 Anvil (7/16" Hex-Slip Clutch) 1
(Use Std. 3/8" Reamer) 1 106 C076273 Plug-Retainer (3/8") 1
32 C143439 Housing Motor 106A C076263 Plug-Retainer (1/2") 1
(Incl:Index No’s. 26 & 34) 1| 107 C076272 Pin-Retainer (3/8") 1
33 C€088005 “O” Ring (-029) 1| 107A  C048499 Pin-Retainer (1/2") 1
34 C127926 Insert-Heli Coil 8 | 112 CA144007 Decal-Safety Warning 1
38 C090396 Seal-Oil 1| 13 C136243 Housing-Clutch (Incl: 114 & 117)
40 C079429 Screw-Reverse Valve 1 (3/8"Sq. 1/2"Sq. & 1/4" Hex) 1
41 C127149 Gasket-Motor Housing 1 C137975 Houshing-Clutch (Incl: 114
42 C127152 Cover-Motor Housing 11 114 C134593 Bushing-Clutch (3/8"Sq.
46 S091250 Lockwasher (HC#10) 8 C134598 Bushing-Clutch (7/16" Slip Chuck) 1
48 C134589 Pin-Roll (1/16"Dia. x 1/4") 1| 15 C134595 Seal-0il (3/8"Sq., 1/2" Sq. & 1/4" Hex) 1
49 KF129129 Valve 1 C134599 Seal-QOil (7/16" /Slip Chuck) 1
50 CA055009 “O” Ring (-002) 1| 117 C102507 Plug-Pipe (1/16' NPTF) 1
54 C087834 Beareing-Ball 1 119 C127936 Screw-Soc. Hd. (M5 x 20mm) 4
58 CA127053 Plate-Upper End 1| 121 C146084 Bail 1
59 C134590 Dowel-Liner 1 135 C129016 Deflector-Exhaust 1
60 C127146 Liner 1 152 CA127042 Screw-Soc. Head (M5 x 30mm) 4
61 C134351 Rotor 1] 192 C077950 Ring-Snap 1
62 C076297 Blade-Rotor 6 | 194 C087797 Sleeve-Retainer 1
65 C134591 Plate-Front End 1| 195 C014040 Ball-Steel (1/4"Dia.) 1
67 S065618 Bearing-Ball 1] 196 C069457 Spring-Retainer 1
68 C105685 “O” Ring (-026) 1| 197 C069458 Spacer 1
92 CA127029 Shaft-Timing 1
C136022 CHICAGO PNEUMATIC TOOL COMPANY 3





